For Serial Nos.
670,000 & Higher

aAllyise

MFG. CO. INC.

PARTS MANUAL

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information

requested in the following identification table.

Place Model No. and Serial No. Label Here
(Included in Literature Pack)
or Fill in Below

Model No.

Serial No.

Engine Model No. and Spec. No. (Code)

Engine Serial No. (E/No)

Date Purchased

Part No. 4500-113 Rev. A



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS

2o
Distributor bills dealer for part and freight charges where ®
applicable. EXMAHK PAHTS Pl.US

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the contiguous 48 United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
D Tor= 1 €] ] | o I 21-22
Dol [ € (o ] o IR 3-5
Electrical Diagram(S) ......ccooeevevriieriiiiieeiiii e 23-24
Electrical GroUp ......cccuvviviiiieiie e 19-20
Electrical Logic Schematic(s).......ccoovevvviveviiiiieeinnnnnn. 25-26
ENGINE GroUP .ovviiiiii e 17-18
Front Frame GroUp ......coouevviiiiiiniinec e 7-8
T I ] (0] U o 11
Hydraulic Group .......cooveviiieiiiiccce e 15-16
Main Frame GrOUP.......couuuiiiiiiieieiiieeeeiie e e eeaieeeeees 9-10
Motion Control GroUP .......ceeveiiiiiviiieeeee e 12
Park Brake Group ........coeveviiiiiiiiiiie e 13-14
Spindle ASSEMDIY .....coovii i 6



DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303537 23 | 109-2157 Asm, Shield W/Decals 46" LH ............... 1
2 | 1-323385 109-2158 Asm, Shield W/Decals 50" LH ............... 1
3 | 1-323417 109-2159 Asm, Shield W/Decals 56" LH ............... 1
4 | 99-8912 24 | 109-2160 Asm, Shield W/Decals 46" RH............... 1
5 | 1-413088 109-2161 Asm, Shield W/Decals 50" RH............... 1
6 | 1-613098 109-2162 Asm, Shield W/Decals 56" RH............... 1
7 | 1-613098 25 | 302-40 Zerk, 90° 1/4-28................

1-633109 26 | 323-11 Screw, HH 3/8-16 x 2 1/4
8 | 1-633456 27 | 323-23 Screw, HH 3/8-16 X 4-1/2.......ccccvvevernne. 1
9 | 109-5997 28 | 323-6 Screw, HH 3/8-16 X 1....cc.covevviveirennn. 1
10 | 98-5975 29 | 3230-18 Bolt, Carriage 5/16-18 x 5/8.................... 9
11 | 103-2916 30 | 3230-22 Bolt, Carriage 5/16-18 X 1 ..........cccceeneee. 2
12 | 103-3330 31 | 3256-23 Washer, 5/16 SAE .........cccoovevenienininns 2
13 | 103-3504 Bearing, Spherical...........cccocoeeiiiiiennnen. 2 32 | 3256-24 Washer, 3/8 SAE......c.ccccoviiiniieie 2
14 | 103-3505 33 | 3256-3 Washer, 5/16 Std..........ccccoocveveniiicninns 4
15 | 103-3506 34 | 3256-4 Washer, 3/8 Std.........ccccevivveiiiiicniens 2
16 | 103-5668 35 | 3290-357 Nut, Whizlock 3/8-16 .... e 3

17% | 109-6279 Kit, Idler Arm W/Bearings 36 | 3296-29 Nut, Nyloc 5/16-18.........ccceevvvviiieiennen. 2
18 | 103-8103-01 Latch, Belt Shield............c.cccocuveeiiireennne 2 37 | 3296-39 Nut, Nyloc 3/8-16.......ccccvveeriieiiiieeee. 1
19 | 109-2154 Asm, Deck W/Decals 46"...............c....... 1 38 | 32120-10 Ring, Retaining ........ccccoocveeviieeiiiienn. 2

109-2155 39 | 32128-20 Nut, Whizlock 5/16-18 ...........ccceouvnurnne. 11

109-2156 40A | 109-2169 Asm, Deck Complete 46"............ccccueeen. 1
20 | 105-7699 109-2170 Asm, Deck Complete 50"............ccccuueeene 1
21 | 106-7159 109-2171 Asm, Deck Complete 56"...............coee.. 1
22 | 109-2523 41 | 323-9 Screw, HH 3/8-16 X 1 3/4......ccccovvvennnne. 1

109-0206

109-0096

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

A Complete deck assembly includes all items from pages 3 — 6.

®  Kit also includes items #10 & #37.




DECK GROUP

1

Install open end —| Ny

of seal outward

46", 50", & 56"

INSTALL HERE



DECK GROUP (cont.)

46" - FRONT HOLE
50" - REAR HOLE
56" - FRONTHOLE

32

46" - FRONT HOLE
50" - REAR HOLE
56" - REAR HOLE
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-632199-01 WId, Pin Deck Strut...........cccoeveeeiiieenns 18 | 302-19 Fitting, Grease.........ccccovveeiiieeeiieeenee. 4
2 | 1-633029 Balljoint.......cooooiiiiiiiie e 19 | 322-3 Screw, HH 5/16-18 X 3/4 .......ccceevivveannn 2
3 | 1-633447 Chain, Deck Lift ....... 20 | 3225 Screw, HH 5/16-18 X 1 ........ccceeeneene .2
4 | 1-800344 Screw, HH 5/8-11 x 6 21 | 3211-46 Screw, HH 3/8-24 X 2 Gr8 46" & 50" ...... 3
5 | 63-8410 Washer 46” & 50”.........cccvervvririennienene 3 3211-46 Screw, HH 3/8-24 X 2 Gr8 56”
63-8410 Washer 56" ..........cccevvvvrvenvennnn. ....6 22 | 3217-11 Nut, Hex 5/8-11
6 | 98-5975 Washer, Spring Disk 3/8 46” & 50"......... 5 23 | 3219-6 Nut, HeX 5/8-18......cceeeviiiiiiiiieiiiieee,
98-5975 Washer, Spring Disk 3/8 56" .................. 24 | 3231-22 Bolt, Carriage 3/8-16 X 1
7 | 103-1081 Asm, Strut.........cooevveiiiiennnnnn. 25 | 3253-8 Washer, Lock 5/8 .............
8 | 103-1898 Screw, HH 7/16-20 x 1-5/8 Sp 26 | 3230-22 Bolt, Carriage 5/16-18 x 1
9 | 103-5364 Axle, Anti-Scalp Roller 46” & 50"............ 3 27 | 3256-24 Washer, 3/8 SAE......c..cccceiiiiiiiiiiiee
103-5364 Axle, Anti-Scalp Roller 56 .... 28 | 3256-82 Washer........cccocceveeennn.
10 | 103-8415 Roller, Anti-Scalp 46” & 50” 29 | 3290-357 Nut, Whizlock 3/8-16
103-8415 Roller, Anti-Scalp 56" ..........coccvvvvireeninnn. 6 30 | 3296-29 Nut, Nyloc 5/16-18........ccccevvvveeiieiennnn.
11 | 103-9792 Asm, Chain DeckK.................. 2 31 | 3296-39 Nut, Nyloc 3/8-16, 46" & 50"
12 | 109-0540-01 WId, Baffle Front Adj LH 46" .................. 1 3296-39 Nut, Nyloc 3/8-16 56"...........ccceeevvreennnn.
109-0501-01 WId, Baffle Front Adj LH 50” 32 | 32128-37 Nut, Whizlock 7/16-14 ..........ccccovuveenne.
109-0695-01 WId, Baffle Front Adj LH 56" .... 33 | 109-2098 Kit, Antiscalp 46" & 50”. e 3
13 | 109-0541-01 WId, Baffle Front Adj RH 46” 109-2098 Kit, Anitscalp 56”..........c.cccveveiieriiininienne 6
109-0502-01 WId, Baffle Front Adj RH 50” 34 | 109-2148 Asm, Discharge Chute
109-0698-01 WId, Baffle Front Adj RH 56".... 35 | 103-9817 Asm, Chain Deck.......
14 | 109-0503-01 WId, Dogleg 46”.........cccccoverveeneenneennnnns 36 | 109-5529-01 Baffle, Scroll 46" & 50"
109-0444-01 WId, Dogleg 50”........ccccevverirvenvenineennns 109-5530-01 Baffle, Scroll 56" .........cccoeeriiiiininiennnnn. 1
109-0707-01 WId, Dogleg 56".......... 37 | 3230-23 Bolt, Carriage 5/16-18 x 3/4, 46" & 50" 2
15 | 109-2738 Chute, Discharge LHP 3230-23 Bolt, Carriage 5/16-18 x 3/4, 56" ............ 3
16 | 109-0938-01 Hinge, Grass Discharge..........c..ccccvene. 1 38 | 104-8300 Nut, Nyloc 5/16-18 FIlg 46" & 50"........... 2
17 | 103-1072-01 WId, Deck Strut-Std 104-8300 Nut, Nyloc 5/16-18 Flg 56"

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

-5-




SPINDLE ASSEMBLY

Torque to 90-110 ft-lbs — |

\19$

1Mo

14

12

Torqueto — | 18

Torque fo
160-185 ftdbs

A

Apply lubricant to threads as needed
to prevent seizing. Copper based
antiseize preferable.

Grease is an acceptable subsfitute.

55-60 ft-lbs

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-2102 Asm, Cutter Housing Complete.............. 3 20 | 3296-39 Nut, NyloC 3/8-16........oevveeeiiiiiiiieeeeins 18
2 1-513435 Washer, Spring Disk 1/2 ........ccccceeeenne 3 21 | 103-8296 Blade, Low Lift 46"..........coeeeiiiiiiiiieenne 3
3 | 92-5581 Retaining Ring, Internal................c......... 3 103-8370 Blade, Medium Lift 46".............cccoeeeenne 3
4 103-3037 Bushing, Splined...........cccccoeviiiiiiennnnnn. 3 103-8250 Blade, High Lift Solid 46" ....................... 3
5 | 109-2064 Asm, Bearing W/O-RiNngs..........cccccceuuuee. 6 103-8251 Blade, High Lift Notched 46".................. 3
6 | 103-5895 O-RING .o 12 103-8420 Blade, High Lift Ls Solid 46" .................. 3
7 | 3296-41 Nut, Nyloc 5/8-18 .......ccccvviiriiiiiiiieie. 3 W | 103-8288 Blade, Mulch 46".........ccovviiiiiiiiiiiieeee 3
8 | 103-9504 Guard, BOttom .........ccooviiieiieeeeniiiiieenn. 3 103-9598 Blade, Low Lift 50".......ccceeeeiiiiiiiieeeene
9 103-9506 Spacer, Bearing........... .3 103-9600 Blade, Medium Lift 50"...

10 | 103-9522 Spacer, Splined Stepped ..........ccccveene 3 103-9599 Blade, High Lift Solid 50"

11 | 103-9523 Spacer, Splined ..........cocooeveeieeiiiiiiieen. 3 103-9605 Blade, High Lift Notched 50".................. 3
12 | 103-9539 Asm, Cutter HouSING...........coceeriieeennnnn. 3 103-9601 Blade, High Lift Ls 50" .........cccocvcvvennnn. 3

13@ | 103-9540 Spindle, Double Spline...........ccccccvveeeee.. 103-9602 Blade, High Lift Ls Solid 50" .................. 3
14 | 103-9541 Asm, Spindle Housing..... W | 109-5876 Blade, Mulch 50".....

15 | 109-0764 Asm, Housing W/Studs 103-9603 Blade, Low Lift 56"

16A | 109-2798 Sheave, Blade Drive 46" ............ccuueeeee.. 3 103-9607 Blade, Medium Lift 56"............ccccoeeeenne 3

109-1023 Sheave, Blade Drive 50"/46" .................. 3 103-9604 Blade, High Lift Solid 56" ....................... 3
109-0914 Sheave, Blade Drive 56" ...........ccccceeenee 3 103-9606 Blade, High Lift Notched 56" .................. 3

17 | 109-1058 Nut, Spindle 7/8-14 ...........cccoevevcviennnne. 3 103-9608 Blade, High Lift LS 56" ...........cccvveeeeennne 3
18 | 3213-6 Screw, HH 1/2-20 X2 1/4 .......c..ocovuveenns 3 103-9609 Blade, High Lift Ls Solid 56" .................. 3
19 | 3256-7 Washer, 5/8 St 3 W | 109-5877 Blade, Mulch 56".........cccviiiiiiiiiiiiieeene 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

MK565 (56).

bearings. DO NOT use a copper or nickel based antisieze.

A

-6-

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the spindles and

46” Deck may have P/N 109-1023 or 109-2798 installed. Observe P/N stamped on sheave for proper service.

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK465 (46”), MK505 (50”), and




FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-2081 Asm, Lever W/Grip (103-2078-03) ......... 1 31 | 103-3155 AXle, CaSter.....ccooiiiiiiiiieeeiieeee e 2
2 1-633295 Grip, Lift LEVEr ..oeeeiiiiiiiiiiieee e 1 32% | 103-3051 Spacer, NUt .....ooooeviiiiien 4
3 | 106-6598-03 Arm Widmt, Deck Lift...........ccocovveeninnenne 1 33 | 103-0063 Seal, Bearing........cccoceeeviiiiiniiienciiiees 4
4 | 1-633325 Spring, COMPression .........cocveeevcveeenens 1 34 | 1-633585 Bearing Cone........cccccevviiiiniieeiciiiee, 4
5 3256-24 Washer, 3/8 SAE .......ccccccvvvvvvviiiiiiiiee, 1 35 | 3274-18 Screw, Socket Head 5/16-18 x 1 1/4...... 2
6 | 3296-39 Nut, NyloC 3/8-16 .......cccevveriiiiiiiiieee. 5 36 | 103-2768 Guard, Seal ......cccoevieiiiiie e 4
7 | 1-633068 Arm, Deck Lift .......ccocooviiiiiiiiiiiiic, 2 37 | 325-36 Screw, 1/2-13 X7 Yauuevvciiieeiieieee 2
8 | 103-1987 Asm, Deck Lift Spring .........ccccceeeuveennnnn. 2 38 | 1-632511-01 Caster WIdmt..........cccooveeiiiiiiniiieenineene 2
9 | 323-8 Screw, 3/8-16 X 1 1/2 ...cccvviiviiiiiiiccs 1 39 | 3296-45 Nut, Nyloc 1/2-13 (Light Thin) ................ 2
10 | 1-811010 PlUG . 2 40 | 1-543511 Seal, Grease.......ccccovvuveeiiiiiinciiesieeens 2
11 | 1-653230-01 Plate, Deck Lift........ccoceeviiiiniiiiiniiiiens 1 41 | 3218-2 Nut, Jam 5/16 ......ccccevviiiiiiieiieiieeine 2
12 | 323-13 Screw, 3/8-16 X 2 3/4 ...ccccvvviviiiiiiiiee 1 42 | 103-3785 Asm, Caster Wheel ...........ccccoocvieninnnne 2
13 | 1-633082 Bushing, Lift Lever ........c..ccooovviviiennnn. 1 43 | 1-633508 Washer, Spring DisK ..........ccccocoveiinnenne 6
14 | 109-1901 Plate Widmt, Deck Lift W/Decal............. 1 44 | 3296-51 Nut, NyloC 3/4-10.......cocouveiniiiiiniiiene. 2
15 | 3290-357 Nut, Whizlock 3/8-16...........cccccevuvvennnen. 15 45 | 103-4882 Cap, Grease .......ccccevveeeiiieeeniiee e 2

16 | 1-633097 Hitch Pin W/Lanyard ............ccccoccveeneee. 1 46 | 109-2149 Asm, Floorpan Liftout (103-8426-01)

17 | 323-6 Screw, 3/8-16 X 1.ccocvveeeeiieeecieeeeieee, 13 W/DECAL.......coiiiiiiiiiiieeiiee e 1
18 | 1-413088 Bushing, Lift Lever ........cccccoocviviiicnnnn. 1 47 | 103-1918 BUShING ..o 2

19% | 109-2151 Asm, Front Frame (46”) ........cccoccveeeenne 1 48 | 3230-1 Bolt, Carriage 5/16-18 x 3/4 ................... 4
* | 109-2152 Asm, Front Frame (50”) ........ccocoveennnn. 1 49 | 32128-20 Nut, Whizlock 5/16-18 ...........cccccvveennne. 4
* | 109-2153 Asm, Front Frame (56") ........cccccceeeeenne 1 50 | 323-29 Screw, Cap 3/8-16 X 1.38 .......cccevvvrennn. 2
20 | 32151-103 E-RiNG..ccoiiiiiiiiiiiic 7 51 | 1-806005 Hairpin, Cotter .........coovvvveeenieiieiieeine 1
21 | 3256-29 Washer, 7/8 SAE Flat ............ccoccvveenene. 6 52 | 1-543509 Bearing Cone, Tapered Roller ............... 4
22 | 1-652013-01 Shaft Wld, Deck Lift LH.............cccceeene 1 53 | 98-5975 Washer, 3/8 Disc Spring..........ccccceecueen. 12

23<-| 109-4969-01 WId, Foot Deck Lift RH ..........ccccovvveennns 1 54 | 3256-27 Washer, 5/8 SAE Flat............ccoceeveneenne 2

24 | 302-19 Zerk, 1/4-28 Straight .........cccvveeeeeiiiinns 5 55 | 109-2150 Asm, Floorpan Front (103-9866-01)
25 | 3217-11 Nut, 5/8-11 Regular............ccccoevevevevnnne. 8 WIDECAI......ooiiiiiiiiinic 1
26 | 1-633441 Swivel, Deck Mount ...........ccocovveiiiieenins 4 56 | 323-9 Screw, HH 3/8-16 X 1 3/4......cccecvvvvennnn 1
27 | 3218-6 Jam Nut, 5/8-11 .....ccovciiiiiiiiiiicciieee 4 57 | 103-1982 Bushing, Spring .......ccccoecvvvinievinicennnen. 4
28 | 1-805517 Washer, 5/8 Std Flat...........cccccoecveiennne. 2 58 | 1-543508 Bearing Cup, Tapered Roller ................. 4
29 | 1-653011 Rod, Deck Lift .....ccccvveiiiiiiiiiiiieie 2 59 | 322-10 Screw, HH 5/16-18 X 2....ccccevvveiienirenne. 1
30 | 1-653009 Spring, Deck Support..........c.coeeevciiienis 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Exmark black touch up spray paint — gloss black.
Use Pro-Lock, Nut Type (P/N 1-840022, .5 ml tube) on spacer nut.
Includes these items: #19 - #24, #35, #40, #41, #45, #57 - #59.

Deck lift assist kit P/N 109-5201 (includes items #20, #21, & #23).
Includes hitch pin plus hairpin, item #51.

*
*

&>

*




FRONT FRAME GROUP




MAINFRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1@ | 103-3524 Seat, Complete W/Armrests .................. 1 22 | 3256-23 Washer, Flat 5/16 SAE ..........cccccevinenne 2
2 | 1-643255 Track, Seat (4" Adjust.) ........ccvvvveenineenn. 1 23+ | 103-4553 Asm, Rops Fold Pin...........ccccovcvieninnenne

103-8386 Spring, Seat Rail...... 24 | 103-4423 Asm, Seat Frame .............
3 | 1-543401 Spacer, Seat Track 25 | 3296-73 Nut, Nyloc 1/4-20 (black)
4 | 103-0292 Cushion, Armrest (RH)..........cccceeviveenne 1 26 | 103-7935-03 Bracket, Instrument Panel .................... 1
4+ | 103-0291 Cushion, Armrest (LH) . 1 27 | 3224 Screw, HH 5/16-18 x 7/8.. .2
5 | 103-3520 Cushion, Backrest...........cccccovvieeninienns 1 28 | 1-513658 BUMPET ... 2
6 | 103-3521 Cushion, Seat ......cccccceeviiveiiiiieeniiieee 1 29 | 109-2365 Bumper, Rubber ..........cccccooiiiiniienn.
7 | 103-5961 Catch, Seat Latch .... 1 30 | 1-633859 Seat Frame...............
8 | 323-39 Screw, 3/8-16 X 5..ccvvvieeiiieiee e 2 31 | 322-2 Screw, 5/16-18 x 5/8
9 | 32128-20 Nut, Whizlock 5/16-18............ccovvveennnee. 16 32 | 1-633396 Clip, LOOM .o 1
10 | 3296-29 Nut, Nyloc 5/16-18 ... 3 33 | 3256-3 Washer, Flat Std 5/16... 4
11 | 103-1731 Rod, Seat Hold Up .......cccoeviieeiiiiieen. 1 34 | 103-8383 Bolt, Seat Cushion...........cccceevviiieennnne.
12 | 322-5 Screw, 5/16-18 X 1....cocovevvieieiicenee 3 35 | 110-0883 Asm, SeatBelt.........ccccooeviiiiiniie
13 | 109-3970 Asm, Mainframe(109-3967-03) 36 | 3296-7 Nut, Nyloc 7/16-20........
W/DECAIS ... 1 37 | 3231-22 Bolt, Carriage 3/8-16x1
14 | 32128-33 Nut, NyloC 1/4-20 ......ccoviieiiiieiiiiceee 38 | 325-13 Screw, HH 1/2-13 X3 1/4.....cccoveviiiens 2
15 | 242-50 Nut, Wheel 1/2-20.... . 39 | 32128-23 Nut, Hex Flange Side Lock 1/2-13..........2
16 | 3296-39 Nut, Nyloc 3/8-16.......ccovveeiiieiiiieieciee. 40 | 107-3155 Cotter, Hair Pin Double Loop ................. 2
17 | 109-2164 Asm, Console(103-9843-03) 41 | 3212-4 Screw, HH 7/16-10 X L....cccvvvveeeeeiineen. 2
W/DECAIS ... 1 42 | 323-6 Screw, HH 3/8-16 x 1.... .8
18 | 109-2165 Panel, Instrument (103-7939-03) 43 | 3290-357 Nut, Whizlock 3/8-16
W/DECAIS .....ccevviiiiieiiiicceec e 1 44 | 98-5975
19v¢ | FRPSL Kit, Rops LHP ............. 45 | 103-4434
20 | 322-3 Screw, 5/16 —18 x 3/4 46 | 107-3083
21 | 103-2769 Wheel/Tire AsSY (46”) .....oovvvveeriieeennnne. 2 47 | 107-0075 BUShING ..o
103-2770 Wheel/Tire Assy(50"&56") 2 48 | 107-0076 Spring
1-653158 Wheel (46" Deck).......cccovevriiiiiiiiniennne. 2 49 | 323-20 Screw, 3/8-16 x 3 1/4
1-653161 Wheel (50" & 56") .vvvvevivieiiiiieeiieeeien 50 | 3256-24 Washer, 3/8 SAE Flat.........c.ccocovenneenne 1
103-2771 Tire, 24 x 9.5-12 4 Ply

Exmark black touch up spray paint — gloss black.

Includes ROPS fold pin plus hairpin item #40.
Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting

hardware, fold pivot and locking hardware, seat frame assembly item #24, catch item #7, and seat belt assembly

4+ Not lllustrated.
+
7%
item #35.
o

Includes armrests and seat back decal. Does not include seat belt or tracks.




MAINFRAME GROUP

-10 -



FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303077 Clamp, Fuel Line........cccooveeiiiiiiiiiicens 12 16% | 109-0686 Asm, Tank Fuel (RH)..........cccoceevniennnnn. 1
24 | Kohler Part No. 2405010 Fuel Filter.................. 1 17 | 109-4509 Asm, Control Panel W/Decals ............... 1
Kawasaki Part No. 49019-7001 Fuel Filter............. 1 18 | 109-3987 Control, Throttle (Red) ..........cccocuveevenen. 1
3 | 109-2225 Hose, Fuel Line 20 1/2"..........ccccouveennnee. 2 19 | 109-4211 Control, Choke (Black) (Kohler)............. 1
4 | 109-0275 Hose, Fuel Line 32".......ccccccevvvvvvveeeeeen, 1 109-4210 Control, Choke (Black) (Kawasaki) ........ 1
5 | 1-603770 Valve, FUEl.........ccocvviieieeeiee e 1 20 | 1-303335 Plastic Tie (Large) .....
6 | 109-0346 Cap, FUel Tank .........ccccevvreeeeeennene, 2 21 | 99-5005 Fitting, Barbed Tee
7V | 103-2605 Fitting, Fuel Bulkhead W/Strainer .......... 2 22 | 103-6563 Kit, Fuel Gage .......cccceviurieeeeeiiiiienennn
103-2784 O-RING ceoveereereere e 2 23 | 109-0660 Hose, Fuel Line 3 1/2" ..........cccccvevinnne 1
8 | 1-543296 Grommet, FUel LiNe ...vovvveeeeeeeeeeeernn 2 24H | 109-2661 Screw, PPH #10-24 X 1/2 ......cccoviinee 4
9 322-3 SCrew, 5/16-18 X 3/4 ..o, 5 25 | 109-0304 Hose, Fuel Line 2 1/2" .......ccccoeeevvvvvnnnnnn. 2
10 1-805005 Washer, LOCK 5/16 .o 4 26 1-807513 BO|t, Carriage #10-24 X 1/2..cuveeen, 4
11 | 3256-23 Washer, 5/16 SAE ......ooeeeeeeeeeeeeen 8 27 | 3296-2 Nut, Nyloc #10-24......cooeeiiiiiiiieeeiieen. 4
12 | 3296-47 NUt, NYIOC 5/16-18 ..., 4 28 | 1-633396 Clip, LOOM 5/8 ..o 1
13 | 1-633349 Spring, FUel TanK..........ooeveeeereererrenn, 4 29 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccevevnneen. 1
14< | 1-633023 Stud, FUElI TaNK «.veveeeeeeeeeeeeeeeeeeee, 4 30 | 99-5000 Valve, Fuel ChecK ...........ccoevvviieieeennnnnnn, 2
15% | 103-4898 Asm, Tank Fuel (LH).......ccccoeeviiieennn. 1
<> Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads going into tank.
4+ Refer to Engine Owner’'s manual. (Fuel filter Must be 15 Micron or smaller).
% Includes tank, cap, fitting, and studs. LH tank also includes fuel gauge.
V¥ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting.
B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

-11 -




MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3458 Handle 103-3327-03 W/Grip (RH).......... 1 22 | 103-4101 Pin, Damper Anchor ...........cccceeviiennnen. 2
* | 103-3457 Handle 103-3326-03 W/Grip (LH)........... 1 23 | 3256-23 Washer, 5/16 SAE .........cccocovvieiiiiineenns 4
2 | 103-3456 Grip, Motion Cntrl Handle....................... 2 24 | 32120-35 E-RiNG .ooeiiiieiee 2
3 | 323-6 Screw, 3/8-16 X 1.ccocuveeviieeeiiiieeiieeees 4 25 | 109-2339 DamPET ... 2
4 | 98-5975 Washer, Disc Spring 3/8 .........ccccoeennnee. 4 26 | 1-403180 Screw, 5/16-18x1 1/4 Special ................ 2
5 | 103-0407 Arm, Control Shaft ..........cccoceeiiiiennnn. 2 27 | 1-633102 Bearing, Flanged ..........cccccooceveiiiennnnn. 4
6 | 323-9 Screw, 3/8-16 X 1 3/4 ..cccvveviiiiieiiiieee 6 28 | 103-4774 Bracket, Motion Control(LH) .................. 1
7 | 103-4773 Bracket, Motion Cntrl (RH) ............cc...... 1 29 | 3256-2 Washer, 1/4.......ccoceeviiiiiiieecee 2
8 | 3296-39 Nut, NyloC 3/8-16 .....ccceeevvirrieieiireeienn 6 30 | 3219-2 NUt, 5/16-24.....coeiiiiiieeeieeeee e 10
9 | 3234 Screw, 3/8-16 X 3/4 .....covvvieiiiiieiiiies 8 31 | 109-3908 Tab, Adjustment ...........cccooveeevieeeiinnene 2
10 | 32128-20 Nut, Whizlock 5/16-18.........c.ccccevevrenenen. 6 32 | 1-303105 YOKE oo 2

11 | 1-803022 Setscrew, 5/16 X 5/8 ........ccccccveriienienne. 2 33 | 1-808280 Pin, Clevis 5/16 X 1 .....ccccccvevverriiiieennnne 2
12 | 103-3717 Arm, Pump Control .........cccccveeiiieeennnnn. 2 34 | 3272-5 Pin, Cotter 3/32 X 1/2....cccevvieieiieieee. 2
13 | 3256-3 Washer, 5/16 Std.........cccceviieeviieeennnnn. 4 35 | 1-543017 Ball Joint (RH) ....oooiiiiiiiiiiiieece 2
14 | 1-633152 Ball Joint (LH) ....oooviiiiiiieeieecece, 2 36 | 1-323245 Spring, COMPresSion ..........ccocveeiieeennns 2
15 | 322-6 Screw, 5/16-18 X 1 /4 .....oeevvieieiiiiee 4 37 | 103-3060 Knob, Tracking ........ccccooeviviiiiniiiennen. 1
16 | 1-603737 Bolt, (Neutral Return) ...........ccccevcveeennee. 2 38 | 103-4326 ASM, Tracking .....ccceevveeernieeirieeenieeeeins 1
17 | 1-603807 Spring, (Neutral Return) ...........cccocoveeenee 2 39 | 103-4327 ASM, Tracking .....ccceevveeernieeirieeenieeeeins 1
18 | 109-3769 Bushing, Nylon (Reverse Ind.) .............. 2 40 | 3217-6 Nut, Hex 5/16-18.........ccccvevrieeeiiniennnn. 2
19 | 1-804524 Nut, 5/16-24 (LH) ...ooveeiiiiiiiiieeeiecee 3 41 | 3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck. 2
20 | 103-3066 Link, Pump Control ..........cccccveeivineeninne. 2 42 | 3296-29 Nut, Nyloc 5/16-18........ccccevvvveeiieiennnn. 6
21 | 3290-357 Nut, Whizlock 3/8-16...........cccvvvvrcrernennn. 8

Exmark black touch up spray paint — gloss black.
*  Not lllustrated.
4 Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

-12 -




PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-652073-03 Crank Wldmt, Brake............cccccovvvcneennnnn. 1 19 | 3256-4 Washer, 3/8 Std........cccccoveroviiiieniiniene 4
2 | 3272-10 Pin, Cotter 1/8 X 3/4 .......ovevvieeiieeeen. 2 20 | 1-633454 Spring, Brake Rod ...........cccooviiieiiiiienis 2
3 | 1-633131 YOKE e 4 21 | 3234 Screw, 3/8-16 X 3/4......cvecvviiiiieiee 9
4 | 1-808285 Pin, Clevis 3/8 X L 1/8 ......ccocuveeiiieiene. 2 22 | 103-4630 Asm, Lever (1-653074-03) W/Grip......... 1
5 | 3219-3 NUL, 3/8-24 ... 8 23 | 1-633268 Grip, Brake Lever.........ccocceevviiieiiiiens 1
6 | 103-0356 ROd, Brake.........cccovueieiniiieiieeesiece e 2 24 | 1-653069 Spacer(Short) 46"& 50" Deck................. 4
7 | 1-653068 Spacer (Long) 46" & 50" Deck ............... 4 * | 1-653381 Spacer(Short) 56” DeckK..........ccccocuveeennne 4
* | 1-653380 Spacer (Long) 56" DecK .........cccoeeuveennnne 4 25 | 3253-7 Washer, Lock 1/2 .......ccccooviiiiiiieiiinne 8
8 | 3257-42 Woodruff Key, 5/16 X 1 ....c.ccvvveviiveeennnnne. 1 26 | 103-0131 Nut, Sq.Reg. 1/2-13UNC-2B.................. 8
9 | 325-13 Screw,1/2-13 x 3 1/4 G5, 46"& 50"......... 8 27 | 1-633102 Bearing, Flange .........cccocoevveiiiiiiennnen. 4

1-800348 Screw, 1/2-13 x 4 1/4 G5, 56" ................ 8 28 | 3290-357 Nut, Whizlock 3/8-16 .........ccccvevvviueernnnne 8
10 | 103-9761 Band, Brake..........ccccoevveviiriienieieenenn 2 29 | 103-3116 Shaft Wildmt, Brake ........c.ccccevevivieennnne 1
11 | 103-0590 Hub & Drum W/Studs, Plated ................ 2 30 | 1-653061 Linkage, Brake Handle .......................... 1

1-633926 Stud, Wheel ... 8 31 | 1481 Zerk, Grease.......covvvveereerireeieeseeenneens 2
12 | 1-809036 Nut, Slotted 1.00-20.........ccccoveerrvreennnnn. 2 32 | 98-5975 Washer, Disc Spring 3/8........c.cccccevnenne 1
13 | 1-806800 Pin, Cotter 9/64 X 1 1/2 .....cccovevevueeennnn. 2 33 | 1-523157 Washer, Spacer..........ccccovveeenieeeniineene 2
14 | 103-0374 Retainer, Brake Band.............cccccceevnee. 2 34 | 32151-48 Ring, Retaining ........ccccoocveeviieeiiiienn. 1
15 | 103-0384 SPACET ..ot 6 35 | 103-2399 Pin, Spring CIevVis .........ccccovvieiiiieeennnn. 2
16 | 322-9 Screw, 5/16-18 X 1 3/4 ....ccooevvvriene 6 36 | 325-12 Screw, HH 1/2-13 x 3, 46" & 50" ............ 8
17 | 103-0352-03 Bracket, Brake 46" & 50”..........ccccvennn. 2 325-17 Screw, HH 1/2-13 x 4, 56"............cccvenee. 8
* | 103-0353-03 Bracket, Brake 56" ..........cccccuveeiiveeennnnen. 2 37 | 109-5618 Nut, Square Special 1/2-13.................... 8
18 | 1-633144 Pin, Trunion ..o 2

Exmark black touch up spray paint — gloss black.
*  Not lllustrated.

-13-




PARK BRAKE GROUP

TYPEA
NUT IS FLAT ON ONE FACE ONLY
AND USES LOCK WASHER

TYPEB
NUT IS FLAT ON BOTH FACES
AND NO LOCK WASHER

-14 -



HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-1947 Asm, Reservoir W/ Decal.............ccoc...... 1 26 | 3256-24 Washer, 3/8 SAE Flat ..........ccccoecvennne 1
2 | 103-7615 Asm, Cap W/Gasket ...........ccceevvueeennnen. 1 27 | 322-3 Screw, 5/16-18 X 3/4.....coccvvvivieieiiiiens 1
3 | 103-1949 Gasket, Reservoir Cap.......ccccceeeviveenne 1 28 | 1-603991 Adapter, Straight (LH Wheel Motor)....... 2
4 | 321-6 Screw, 1/4-20 X 1.0 c.eeveeviiieiiiiieeieeeee 2 1-603919 B0SS O-RiNG ..evvveiiiiieiiieeeeee e 1
5 | 3256-22 Washer, Flat SAE 1/4 ........ccccvvveennnen. 2 1-603992 Flare O-RiNG ....c.ooovviviiiiiiiiiiieeece e 1
6 | 103-3071-03 WId, Reservoir Stand............cccecvennennne. 1 29 | 3290-357 Nut, Whizlock 3/8-16 ..........cccoevvvvieerinnne 6
7 | 103-1801 Adapter, Straight .........ccccooviiiiiiiie. 1 30 | 323-7 Screw, 3/8-16 X 1 1/4 ...coovvviviiieiiiies 4

1-603921 B0SS O-RiNG ....oveiiiiiieiiiieeeiee e 1 31 | 103-1940 Adapter, Straight LONg ........cccocvveriinnenne 4
8 | 103-1912 Adapter, Straight .........ccccooviiiiiiiie. 1 1-603920 B0SS O-RiNG ..evvveiiiiieiiieeeeee e 1
1-603921 B0SS O-RiNG ....oveiiiiiieiiiieeeiee e 1 1-603992 Flare O-RiNG ...c.coovviviiiiiiiiiiieeece e, 1
9 | 103-1716 Clamp, Hose (17/32) ...ccccoeeviiieeiiiiiens 3 32<>| 1-803050 Setscrew, .312-18 X .75 .....cocoveiiiieens 4
10 | 103-1988 Clamp, Hose (11/16) ......ccceevvueeeenineenns 3 33 | 1-653156 Sheave, Pump Drive ........ccccoceeviiienins 2
11 | 103-3077 Asm, Supply HOSE ......cceevviiiiiiiieen. 1 34 | 103-4480 Spring, EXteNSIoN .........ccceeiviieiiiiens 1
12 | 103-2889 Asm, Filter Head ..........cccccoovvieiiiieeennnnn. 1 35 | 3296-39 Nut, Nyloc 3/8-16 ......ccccovvvviiiieiiiienee. 1
103-1912 Adapter, Straight..........ccccoiiiiiiiiienn. 2 36 | 98-5975 Washer, DiSC SPring .........cccccvcveeiiinnenne 1
1-603921 O-RiNG ettt 1 37 | 103-3505 Seal, Double, Lip ....cocoveeriieiiiieiiiiees 1
13 | 321-3 Screw, 1/4-20 X 5/8 .....cooviveiiiiiiiiiiies 2 38 | 103-5677 SPACET ...ttt 1
14 | 322-5 Screw, 5/16-18 X 1 ...ooevivveeiiieeeiiieees 1 39 | 109-4311 Arm, Idler W/ Bearings .........ccccceevveenne 1
15 | 1-805004 Lockwasher.........cccoccvvieiieiniienceen 2 40 | 3234-11 Screw, 3/8-16 x 1 Whizlock.................... 1
16 | 109-4180 Element, Oil Filter .........ccccoovvviiciennn. 1 41 | 302-40 Zerk, 90° 1/4-28.......ccoeviveriiinieiene 1
V¥ | 1-523541 Element, Oil Filter (Winter) .................... 1 42 | 323-9 Screw, 3/8-16 X1 3/4.....cccovvvvieieine. 1
17 | 103-2930 Asm, Charge HOS€ .........ccooouveeiiieiennnn. 1 43 | 98-5961 Screw, 3/8-16 X 4 Gr 8.......cevvvvveiiiienns 1
18 | 103-2357 Asm, Case Drain Hose ...........cccccovenen. 1 44 | 3256-4 Washer, 3/8 Std Flat ...........cccccevcvvenneene 1
19 | 1-653187 Hose, RH Rear 46" & 50" .........ccccceeenne 1 45 | 106-7159 O-TING 1ttt 2
1-653437 Hose, RH Rear 56" .........cccccovevvvineennnnn. 1 46 | 32128-20 Nut, 5/16-18 WhizlocK ...........ccccevveennnne 2
20 | 109-2524 Hose, RH Front 46” & 50" .........cccccce.e. 1 47 | 109-4077 Pulley, Idler ..., 1
109-2525 Hose, RH Front 56”..........cccccovvivieeeeennne 1 48 | 109-4608 Hose, LH 46" & 507 ......oovvveeiiiiiiieeeee 2
21 | 1-633605 Elbow, 90° (RH Wheel Motor) ............... 2 109-4609 Hose, LH 56" .....cooiiiiiiiieiieecece e 2
1-603919 B0SS O-RiNG ...ovveiiiieiiiiieeiiee e 1 49 | 103-4761 Belt, Pump Drive.......cccccoeevieiiniecee, 1
1-603992 Flare O-RiNG .....coovvivieiiiiieiieeeiiece e 1 50 | 103-1942 Pump, Hydro .........ccccooiieeiiiiiiecee, 2
22+ | 103-6988 Motor, Wheel (TL Styl€) ........cccovvveennnen. 2 103-2664 Kit, Input Shaft 10A ........cccooveiiiiieinnen. 1
103-6996 Kit, Output Shaft & Seals (TL Style)....... 1 94-6922 Kit, Thrust Bearing 10A ..........ccccovevnen. 1
1-523328 Motor, Wheel (TF Style)........cccovuveennen. 2 103-2666 Kit, Cylinder Block 10A .........cccccovveennen. 1
103-6995 Kit, Output Shaft & Seals (TF Style)....... 1 105-6184 Kit, Overhaul Seal ............ccccoceeviniennnen. 1
103-6994 Kit, Seal (TL & TF Style) .......cccvcvveennnnen. 1 103-2741 Kit, Shock Valve 10a/10I ...........cc..cn..... 1
23 | 103-1799 EIbow, 90° ...cooiiiiiiiieeiee e 2 51 | 103-3506 Seal, Single Lip....ccccooovveiiiiiiiieiices 1
1-603921 B0SS O-RiNG ...vvveiiiiieiiiieeiiiee e 1 52 | 32120-10 Ring, Retaining .........cccoocveeviee e, 2
24 | 1-807272 Key 5 X5 X 25mMm ...cooviiiiiiiiieiiecenee, 2 53 | 103-3504 Bearing, Spherical ...........cccocoeeviiiennen. 2
25 | 103-1802 EIbow, 90° .....cooiviiierieee e 2
1-603921 B0SS O-RiNG ....oeviiiiiieiiiieeeiee e 1

Exmark black touch up spray paint — gloss black.
V¥ Use only for operation below 32°F (0°C).
<> Use Pro-Lock, Nut Type (P/N 1-840022).
+ Check the serial number on the front of the wheel motor to determine the style.

-15 -




HYDRAULIC GROUP

Install openend ——__|
of seal outward




ENGINE GROUP

Item | Part No. Description Qty.
1 | 103-3078-03 Strap, Engine Guard .............cccceevcuieennnns
2 | 32128-20 Nut, Whizlock 5/16-18
3 | 322-3 Screw, 5/16-18x3/4 (46"&50")

322-3 Screw, 5/16-18x3/4 (56").......coveevcuveennns
4 | 33114-025 Screw, HH M8-1.25x 20........... 1
5 | 1-653313 Gasket, (23 HP KAW) .....coooviiiiiiiiiens 2
1-653290 Gasket, (19 HP KAW) ......oooviiiiiiiiies
6 | 103-3426 Muffler, Kit (KOH)
7 | 1-805005 Washer, Lock 5/16 Heavy
8 | 3256-3 Washer, 5/16 Std Flat .............cccceeenee.
9 | 3296-29 Nut, Nyloc 5/16-18 (KAW)........
32128-20 Nut, Whizlock 5/16-18 (KOH)
10 | 322-9 Screw, 5/16-18 X 1 3/4 .....ooovvcviiiiiiccs 3
11 | 103-3218-03 WId, Tailpipe Guard

12<- | 109-0876 Asm, Oil Drain W/Plug (KOH)

13 | 3230-3 Bolt, Carriage 5/16-18 x 1 1/4 ................ 1

14e | 109-7394 Kit, Clutch Anchor-.... .1
15 | 3296-29 Nut, Nyloc 5/16-18 .......cooevviviiiiiieee. 1

16% | 32128-33 Nut, Flange 1/4-20 ........cccccovvinciiennnnn.
A | 32128-33 Nut, Flange 1/4-20 ......

17% | 3229-10 Screw, Carr 1/4-20 x 1/2
A | 3229-10 Screw, Carr 1/4-20 X 1/2 .....cocovvvevcinienas 4
18 | 103-3288-03 Guard, Muffler RH (56”)

19 | 103-3287-03 Guard, Muffler LH (56")

20 | 1-807259 KBY ottt 1

21 | 103-2308 Spacer, Crankshaft .1
103-9891 Spacer, Crankshaft (27 HP ONLY) ........ 1

22 | 103-3913 Sheave, Pump Drive ........cccccceeviiiiiienenn. 1
103-9772 Sheave, Pump Drive (27 HP ONLY) ...... 1

23 | 109-2916 CIULCH e 1
103-9780 Clutch (27 HP ONLY)...ccccviiiiiiiiiiiiens
103-3012 Kit, Brake Pole Module

Item | Part No.
24 | 1-603610
25¢ | 3212-12
¢ | 3212-10
26 | 1-303335
27 | 1-303334
28 | 3256-23
3256-23
29 | 103-2740-03
30 | 33113-016
31 | 33113-025
32 | 107-8421-03
33 | 322-7
34 | 109-4490
35 | 109-1012
36 | 103-3427
103-4483
37 | 103-2993-03
109-3476-03
38 | 103-2994-03
109-3477-03
39 | 1-653291
40 | 103-3094-03
41 | 103-3095-03
42 | 103-2987-03
43 | 103-2988-03
44 | 33013-00
45 | 33113-020
46% | 1-805004
A | 1-805004
47 | 103-3219-03
48 | 109-7070-03
49 | 322-10

Description
Washer, Disc Spring 7/16...........cc.........
Screw, 7/16-20 x 3 (KAW) .........

Screw, 7/16-20 x 2 1/2 (KOH)
Plastic Tie (Large)
Washer, Spring Disc
Washer, 5/16 SAE Flat(46"&50") ........... 4
Washer, 5/16 SAE Flat (56")
Shield, Heat.................. .
Screw, HH M6-1 X 16mm...............ouuen..

Muffler, Kit 23HP (KAW)
Muffler, Kit LOHP (KAW).......cooevveneen.. 1

Bracket, Muffler LH (23 HP KAW) ......... 1
Bracket, Muffler LH (19 HP KAW) ......... 1
Bracket, Muffler RH (23 HP KAW)......... 1
Bracket, Muffler RH (19 HP KAW)........ 1
Gasket, (KOH)........cooveiiiiiiiiiiiiiecc 2
Deflector, Air LH (KOH) ........coovcvvvennnen. 1

Deflector, Air RH (KOH).......
Bracket, Muffler LH (KOH)

Bracket, Muffler RH (KOH) ...........c........ 1
Nut, Hex M6-1 ...............
Screw, HH M6-1 x 20mm
Washer, Lock 1/4 HVY ........cocovivciiennnn. 4
Washer, Lock 1/4 Hvy ... .3
Guard, Rear LHP ..........cccccovviiiiii, 1

Anchor, Clutch..........cooooeiiiiiiiiiciiie
Screw, HH 5/16-18 x 2

Exmark black touch up spray paint — gloss black.
Use a Teflon Pipe Sealant or equivalent on threads.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

P x & <

Kohler units only.
Kawasaki units only.
Kit includes items: 8, 9, 26, 27, 48, & 49.

Kohler Replacement Parts List

(Refer to Engine Owner’s Manual)

Description Kohler P/N
Air Filter Element — Outer............. 2508301-S
Air Filter Element — Inner.............. 2508304-S

-17 -

Kawasaki Replacement Parts List

Description Kawasaki P/N
23 HP Air Filter Element Kit (Inner & Outer)........... 11010-7004

19 HP Air Filter Element

........................................ 11013-7028




ENGINE GROUP

KOHLER OIL DRAIN

Torque to
115135in-bs

12

35
Torque To

20-24 ft-lbs

KAWASAKI OIL DRAIN

34
Torque To
25-29 ftdbs

Ve
35

Torque to
20-24 ft-lbs

KOHLER

KAWASAKI

Orient washers
as shown.

TYPEB

TYPE A

-18 -

Apply threadlocker
Torque to 55-60 ft-lbs




KAWASAKI ELECTRICAL GROUP

TO
CLUTCH

/<22

/TO
2 ENGINE
U2
—)

Item | Part No. Description Qty. Item | Part No. Description Qty.

1 | 1-543792 Wingnut, Nyloc 1/4-20............cccceuveennne. 2 23 | 1-543393 Insulator, Solenoid (+)......cccccvvverieeennnnn. 3

2 | 107-9277-03 Strap, Battery Holdown ..............cccccueeee. 1 24 | 1-643275 Relay, 12 V. ... 2

3 | 1-633651 Bolt, Battery Holdown... 2 25 | 1-633306 Cable, Starter (+) ......cccvevveiiniiieniiiees 1

4 103-0705 Cable, Ground (=) ..eeeeeeeeievieeeeeeeieiiieeenn. 1 26 | 1-513075 Switch, 12V Solenoid.....................oc.... 1

5 1-543391 Insulator, Battery........ccccceveeeiiiiiienenennn. 1 27 | 1-543286 GrOMMEt coovveiieeceeee e 2

6 | 3214 Screw, 1/4-20 X 3/4 .....coovcvviiiiiiiiiiiieee 5 28 | 1-633396 Clip, LOOM 5/8 ... 1

7 3256-2 Washer, /4 Flat ...........ooovvvvvvviiiiiiinennn, 2 29 | 1-513051 Switch, Drive Lever N.O......................... 2

8 32128-33 Nut, 1/4-20 WhizIocK .........cccovvvveveienennn. 6 30 | 1-303335 Plastic Tie, Large .......ccocoeveeeviiiiieeeeennnne 4

9 3296-29 Nut, Nyloc 5/16-18 ........coevveeiiiiiiieeeeene 1 31 | 1-513374 Meter, Engine Hours...........ccoocvieeeeenne 1
10 | 103-0707 Cable, Battery (+)....cccceevvieiiriiiciniieenins 1 32 | 1-633111 Switch, Brake N.O./N.C. ........ccccovviennns 1
11 | 1-800282 Screw, 5/16-18 X 7 .......uvvevevevevenerinnnennnnns 1 33 | 103-5218 Module, Seat Delay .........ccccceevivvieeneene 1
12 | 1-523415 Spring, Seat SWitCh..........ccccoeeeviiiiieenn. 1 34 | 109-4736 Asm, Switch W/NUL............coovvviiiiiiininnn. 1
13 | 3290-500 Screw, #10-24 X 5/8 ........vvvvevereririninnnnns 10 35 | 103-2106 Key, Exmark LOgO .......cccoevviiiiiienenniinns 1
14 | 1-652072-03 Bracket Wldmt, Seat Switch................... 1 1-603511 Key, Ignition.........ccccoiiiieieiiiiieeeeeee 1
15 | 322-3 Screw, 5/16-18 X 3/4 .....cccvevvviiiiiiiiiens 2 36 | 103-5221 Switch, Blade..........ccoooviiiiiiiiiiiieeee

16 | 32128-20 Nut, Whizlock 5/16-18 ) 37 | 3296-2 Nut, Nyloc #10-20...

17 | 1-653036 WaAShEr .......ccoviiiiiiiiic 1 38 | 1-803075 Screw-head, Truss [#10-24X.75]............ 2
18 | 1-513152 SWItCh, Seat.........uvvveveririiiiiiiiiiiiiiiaaaens 1 39 | 103-5685 Asm, Seat Switch Actuator .................... 1
19 | 1-633181 Plate ...ooeiieii e 4 40 | 103-0498 NUt, [gNItION ....eeeeeiiiiiiieee s 1
20 | 1-816001 Fuse-20 AMp .......coooiiiiiiiiiiieeee 41 | 103-1193 Clip, Loom Half ..o,
21e | 103-9260 Harness, Wiring 42 | 3217-6 Nut, Hex 5/16-18

22 | 1-303287 Plastic Tie, Small

Exmark black touch up spray paint — gloss black.
4 Use dielectric grease on all wiring harness connectors.

-19-



KOHLER ELECTRICAL GROUP

TO
CLUTCH

//<22
TO
& ENGINE
I
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543792 Wingnut, Nyloc 1/4-20...........cccoccuveennnen. 2 22 | 1-303287 Plastic Tie, Small .......ccccoevviiiiiiiienn, 2
2 | 107-9277-03 Strap, Battery Holdown ..............cccccueeee. 1 23 | 1-543393 Insulator, Solenoid (+)......cccoovveeerieeennnen. 1
3 | 1-633651 Bolt, Battery Holdown.............cccccuveennee. 2 24 | 1-643275 Relay, 12 V. ...oooveiiiiiiiee e 2
4 | 103-0705 Cable, Ground (=) ....ccvveeerveeeiiiieeiiieeene 1 25 | 1-803075 Screw-head, Truss [#10-24X.75]............ 2
5 | 1-543391 Insulator, Battery...........ccceevvveeeiiineennnnne. 1 26 | 103-5685 Asm, Seat Switch Actuator .................... 1
6 | 3214 Screw, 1/4-20 X 3/4 ....ccvevceiiiiee 3 27 | 1-543286 GrOMMEL ....oeivieiieee e 2
7 | 3256-2 Washer, /4 Flat .......cccccovviieiiiiienn, 2 28 | 1-633396 Clip, LOOM 5/8 .....oooiiiiiiiiiiiiiiieiiieee
8 | 32128-33 Nut, 1/4-20 Whizlock .. .3 29 | 1-513051 Switch, Drive Lever N.O....
9 | 3296-29 Nut, Nyloc 5/16-18 .......coeevvireiiiiiieiinee. 1 30 | 1-303335 Plastic Tie, Large ......ccccccevvvveeeiiieeennnnn.
10 | 1-523281 Cable, Battery (+)....ccoceeerveeiniieeeiiieenis 1 31 | 1-513374 Meter, Engine HOUTS ..........coceeevieiennen. 1
11 | 1-800282 Screw, 5/16-18 X 7 ...oovcveevveeeereeneee 1 32 | 1-633111 Switch, Brake N.O./N.C.. .....cccervernrnnnn. 1
12 | 1-523415 Spring, Seat Switch 33 | 103-5218 Module, Seat Delay ..........ccccoeeeviieeeenne. 1
13 | 3290-500 Screw, #10-24 x 5/8 34 | 109-4736 Asm, Switch W/Nut
14 | 1-652072-03 Bracket Widmt, Seat Switch 35 | 103-2106 Key, Exmark LOgo ........ccccevvuveeinienennnen.
15 | 322-3 Screw, 5/16-18 X 3/4 ....cccvvevviiiiiiiiieee 2 1-603511 Key, 1gnition........ccooveeiiiiiiee e, 1
16 | 32128-20 Nut, Whizlock 5/16-18.........ccccccevcvrenenen. 4 36 | 103-5221 Switch, Blade.........cccoviviieniiiiienee 1
17 | 1-653036 WaAShEr .....ooeiiiiiiiiiicee e 1 37 | 3296-2 Nut, Nyloc #10-24 ......ccocoviiiiieiiiieen. 4
18 | 1-513152 SWitch, Seat.......ccevvivieiiiiiiiiiieeiieceee 1 38 | 103-0498 Nut, IgNItIoN ......eeeeiiiieiiieee e 1
19 | 1-633181 Plate ....oooiiiiiiiie 4 39 | 103-1193 Clip, Loom Half.......ccccooviiiiiiiiiie, 1
20 | 1-816001 FUSe-20 AMP ..oovviiiiiiiiiiieeeeeee e 2 40 | 3217-6 Nut, Hex 5/16-18.........ccccverrieeeiiiiennen. 1
214 | 103-9259 Harness, Wiring .......ccoccveeviieeiiineeine. 1

Exmark black touch up spray paint — gloss black.
& Use dielectric grease on all wiring harness connectors.

-20-




DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-4891 Decal, Console LHP...........cccccovvvvviveene. 1 15 | 1-653147 Decal, Deck Height..........cccccoeiiiiiieeenne 1
2 1-513748 Decal, Guard.........ccccccevevvviiiiiiiiiiiiieeeee, 1 16 | 109-3148 Decal, Bolt Torque........ccccoevcuvveeeeeeeinnnes 2
3 109-1399 Decal, Anti-Scalp ......cccvvveeeeiiiiiiieeeeeee 1 17 | 103-2644 Decal, Exhaust System..........cccccceeeiunnees 1
4 | 109-2108 Decal, Triton 46" .......ccvvveeeeiiiiiieeeeeee 1 18 | 103-3142 Decal, LHP Model............coccuuviiiiinnninns 1
5 1-513742 Decal, NO Step ...c.coevviiviiiiieeeiiiiieeeeeee 2 19 | 103-6340 Decal, Check Service ........cccccuvvvvvvnnnnnns 1
6 | 107-2112 Decal, Danger slope ...........ccceeevuveennnen. 1 20 | 103-2882 Decal, Exmark LOgo .......cccccevvvviiennnn. 1
7 107-2102 Decal, ROPS folding ...........cocccvveeeeennne 1 21 | 109-2109 Decal, Triton 50" .........ccvvvvveveiniiniiiinnnnns 1
8 109-2113 Decal, Triton Badge ........ccccceeeuvveeeeeenne 1 22 | 109-2110 Decal, Triton 56" ...........vvvvvvvrreriniinnnnnnns 1
9 103-4892 Decal, Control LHP ..........ooovvvviiiiiiiinenn, 1 23 | 109-1196 Decal, Ignition/PTO ......cccceeeviiiiiiiieeeene 1
10 | 1-303508 Decal, Discharge Warning ..................... 1 24 | 103-4930 Decal, ChOoKe..........uuvuveveiiiiiiiiiiiiiiiiinnnnns 1
11 | 1-513746 Decal, Muffler.........ccccovvviiiiiiiiiiil 2 25 | 109-0872 Decal, Baffle Adjustment ....................... 1
12 | 109-1224 Decal, Belt Routing .........ccccoviiiiiieeeennne 1 26 | 98-5954 Decal, Missing COVEr.........cccoovcuvvieeeeene 2
13 | 1-403005 Decal, Danger.........ccccuveveeeeeiiiiiiiieeeeeene 2 27 | 108-5995 Decal, Top Console ........ccccevviiviieenenne 1
14 | 1-523552 Decal, Hyd Tank/Hot Surface................. 1 103-4581 Decal Kit

-21 -




DECAL GROUP

RELEASE

3y AWARNING D

A
il To avoid serious injury or death:

* Read and understand the operator's manual hefore using

this machine.
CUTTING
AWARN'NG Do NOT operate unless trained to safely use this machine.

To avoid serious injury or death: Do NOT operate under the influence of alcohol or drugs.
« Pick up objects that could be thrown by the blades. + Do NOT operate :mhnut shields, guards, and safety devices

\void blades unless engine and blades are stopped.

HEIGHT

- Do NOT mow when people and pets are in the area. in place and workin, Y,
V - Do NOT carry passengers. + Check the function of the operator presence controls (OPC)
« Look behind and to the side before changing directions. safety system daily. Do NOT defeat the OPC system. m
@ - Before leaving operator's position: Stop engine and remove key before adjusting, servicing,
- Disengage PTO. - or cleaning machine and attachments.
ENGAGE - Move drive levers out to neutral lock position. Hearing protection is recommended.
- Engage park brake.
- Stop engine.

103-4891

A WARNING

- Operating on wet grass o steep slopes can cause sliding
and loss of control.
- Wheels dropping over edges can cause rollovers, which
may result in serious injury, death or drowning.
+ To avoid loss of control and possibility of rollover:
-Do NOT operate near drop-offs or near water.
-Do NOT operate on slopes greater than 15°.
‘Reduce speed and use extreme caution on slopes.
-Avoid sudden turns or rapid speed changes.
 There is no roll over protection when the roll bar is down

40(102) - Always keep roll bar in the raised and locked position
FOR MAXIMUM FLOTATION, rolers may be A WAR N I N G and use seat belt. N ]

* Read and follow rollover protection instructions and warning.
posfioned lower, but must maintan a minimum "
31 (54 ) gound oo, v psin DO NOT OPERATE WITHOUT i
MULCH KIT IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. 50 12

1

DO NOT OPERATE
WITHOUT GUARD ADJUSTMENT §
NP For normal operating conditions, place rollrs in
posidions shown for proper ground clearance.

ACAUTION ANTI-SCALP ROLLER

i CUTTING HEIGHT
i INCHES(mm)
|

NO STEP

AWARNING

i, A

TO AVOID INJURY
OR DEATH FROM
ROLLOVER

Keep roll bar in the
raised and locked
position an

seat belt.

mr—-H0DTH

DANGER

KEEP HANDS and FEET AWAY

BELT ROUTING
ACAUTION

MUFFLER AND
SHIELDS MAY
EXCEED 150

BELT:
109-2523 - 46"
109-0206 - 50”
109-0096 -

Do not wear seat
ettuhen therol
bar Is dow,

el 16 A WARNING
ermits.

+ Hot exhaust components may
ignie fuel o debris.

1031220

lope operation, Lubricate Blade Bott orexplosion may occur,
varings. threads with copper based resulingin property camag 19
antiseize or grease personal injury or death.
and torque to « Do not operate without
55-60 ft-lbs (75-81 N m) entire exf m in place
e and in proper working condition.

CHECK/SERVICE REFERENCE AID
GREASE LUBE POINTS AT INTERVALS SHOWN.
HYDRAULICOIL- USE ONLY () CHECK HYDRAULIC FLUID AT INTERVAL SHOWN,
MOBLL 1 SAE 15W-50 (USE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL.)
SYNTHETIC ENGINE OIL * (@ SEE ENGINE OPERATOR'S MANUAL FOR SERVICING ENGINE.
FLLTOTOP OF BAFFLE [3] CHECKTIRE PRESSURE IN PNEUMATIC TIRES -
— 13 PSI AT INTERVAL SHOWN.

’ A CAUTION SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS

{1)4oHours

/‘/E 40HOURS

200 HOURS

200 HOURS =<
<040HOURS

40HOURS <= / \ ou YEARLY

=<ON40HOURS

EARLY

40HOURS
40HOURS

CUTTING HEIGHT
INCHES (mm)

OFF P 4.5 (114) and Higher
B i B ADANGER
0 ”_35(89)-4.25 (108) 'COVER IS MISSING, DO NOT OPERATE $52%
START P _ (2 Visible Holes) THIS UNIT WHEN COVER IS NOT IN PLACE.
B / \ 1.0(25)-3.25 83)
\ (1 Visible Hole)

BAFFLE ADJUSTMENT

109-119

Drive Wheel Release
e

A WARNING Battery contains sulfuric acid. Avoid contact and always shield eyes,
- face, skin and clothing from battery. Cigarettes, flames or sparks could
= cause battery to explode. Do not charge or use booster cables or adiust post
- connections without proper training. In event of an accident fiush with water Use o wre
| = immediately. Keep out of reach of children. e



KAWASAKI ELECTRICAL DIAGRAM

OIONFTOS T34
TIDF NN
31883 10

[DERIN
BTk 1IN

EN[E|

ENE]

NOILISOd X207 Walnan NI
SeINTT TINDD HLIA 03500 Y
SHILIAS TDAINDD NDILOH HLDA

039Y9N3 v

12/ DR
QU AV HLI ND IQ @Md
i L3Y1S
v TN MINDI
lj NOLLDR HT NOLLDH Ha
{1
b
o =2 o = 0 2 3 = < -2 2 = - - o~ - = - "ONT FATH WO 03MITA SIOLIINNDD
RR2EIEE B RRERP SRR 2405 =5 =55 =
QD aEAR I R o o @ @5 Do o me - R
B A2 AAESE= ERAB K EE EE] AEE
g 2= 23 k2 TEZ g Fm 2 g g mom
g T g 7 7 7 420 0L TNR0 - 10 HOLTHS
SDFBANId 0L TOND - NI HLLTHS
IS YNNI
N 30 >mmm‘h S+I+4d 13¥1S €
=0 JLIHN E%L A+ X | V+Iva N ‘2
__—H Ime o 30 aANON 4490 1
o S5 5] |l DWW LINID NDILISOd
S50 d
—Hﬁzﬁm
TNV
@ 3d1IS NB/INND %Zﬁmu A TN
X WNIHL
oo N 0 -
I8 0 0 JH A
D i
3 B A T iRSL ]
D: _HMEZ% // £
. B o L —
v i 1 WAL
YL a Z%mzw S WNIHAAL
@ ik (RS
il
SEJIN] .
13T01A
HOLIAS Dld ‘43130 anoH A TVNINRAL
AYTE0 1Y3S X TYNIWeHL
= AT LYLS S OIVNIWAL
= o @ = & & & I
E BB B R g B B o B -
7 = & = & A& B 2 E & == HOLIAS Did ‘¥3130 anoH T WNIWNAL
AdaLLYE 8 TYNIWeAL
J0LY M9 OY1I0A ¥ WNIWeHL
0 &
LU E SNOT133NNDD IYNIWFL
(0d)
ALY HIIMD HILIAS INdNT INO04 TOSINDD 3TODH - 0010 300K
/AR N BIETRERE! ey AT 1Y AT 13 WO 1Y

JAENN
d0LYd3d0 HLIN 035013 ST HILIAS

-23-



KOHLER ELECTRICAL DIAGRAM

SOLIINNDD
INIINT

OION3OS

d3LavIS

ENE]

BN

030Y9N3 Iivaa

039Y3N3 DI

NOILISOd Y07 TYaLMEN NI
S¥3AIT T0HINDD HLIA 03507 Jy
SIHILIAS TDAINDD NDTLOW HLDE

AV g D HITH 03517
T 1S
R TINDT TN
j NOLLOW H1 NOTLOW HY
m =]
ﬁmg o
3B 0
e ENRINY éjm%z|4
ITHA
I8 0
O 301IS 8AnvD
©m i) JNva0 0 N
I8 0 0 ITH
TN
03 _ngzém
Dw e Al
N0
NvL {
@ 130IA Tk
1300A m
30N —
ﬂ
@ o @ @ @ @ i ==
Bl E = 2 E E = ==
o)
(0ld)
HIN HILLAS LNdNT 300K T03LNDD 300K 30010 3MO0N
ONTD RICTREE| 11 A0 1S A0 1S ICREGNLES
L1¥38 NI

"ON3 AT WO 03M3TA S3O0133NDD

A9 0L JINYD - N0 HILIAS
OVIB/NId 0L FONVAD - NI HOLIAS

31N
S+1+8 18VIS €
A+ X | V+I+8 N 2
INON ER
SDIVH, LTNDID NOI11S0d

A NIRAL
X TNIREL
¥ DAL // I
s i — S
T TWNIWL
ZH%BWH S TMNHEL
WOLINS DL ‘83134 MOH | A TWNIWSEL
VO 1y3S X TYNTHI3L
AW LIS | S TYNIWEL
WOLINS DL ‘83134 MO | T TWNIW3L
ABLLYE | 8 TWNINAL
JLYTOY FWLOA | ¥ INIWAL
SNOT LJANNDD IYNTWAL

d0LYd3d0 HITH 03507 ST HOLIAS

-24-



(10 SFIONYH) NOILISOd 070

TYALMAN NI S$3A37 HLIN NADHS
039¥9N3 Divad

KAWASAKI ELECTRICAL LOGIC SCHEMATIC

HLIA NHOHS
AR JUAEY]
o 1S i T04INDD TO4INDD
, , i NDLLON H1 NOTION H
—o——0
|
R ---- e lo1 o (03LIINDD LON)
0 INISSOD SHATH
Rz T B = = 22 38 & TR =3 2 = [
2 aRg m R R 25 8 &8 B = g 3 3 2 3 g 2 = T3I3ANDD SHITA
z 8 | 2 245 2 mEd g [t} g2 mom
s s = =
NV
0IONIT0S M NIZ0 0
130
IEEDEE J1THA M|_’ — ] LTS
=% lo 0ld
JSSTd 110 e 0 |
VBN M/7?
!
008 A3 — (L HOLINS) O3YONGS 10
i HLTH NAHS
QO3S o A8 439
LIS -
o ° ILS N8NV 18 0 "
A0H
iEL] Tl
i
el + C— D
ST Fooommooooes "
03 WL [V [Nm ][]
ENIE! o o oAt
v 02 0 I_L, o ' o|x1
;E@J | i
e (g
& o o1
374 130IA o VI m"
v 02 3 2 — j o L4 | s ¥
I
1300 e -
A TNTHAL
X WNTHAL
E EEEE=® s & g B 5 B 2z ;
S+I+8 1d¥1S 'E ¥ WNINGEL Z 7
A+ X | V+I+8 NTd e
3INON 440 1 :
8 TIINEL e
S DIVHL 1IN0 NOILISOd T TNIREL
AR | = (OLd) S TNTRAL
VeEIEINEY = u@ﬁw LA o
ONDO s
135 I , ,
014340 HLIN NADHS 3000

AYHED Lv3S

-25.



KOHLER ELECTRICAL LOGIC SCHEMATIC

(0399N3 Divea
HLIN NHOHS

(1IN0 SITONYH) NDILISDd X301
TYALMEN NI SE3ATT HLIN NADHS

AR AR
T 1311S I NI NG
v NOLLOA H1 NOTLOW Ho
T S (03133NNDD 10N
o 0 ONISSO) STAIH
T —L
g g g A =B TR E oz 3 % o e e (5133 S
£8 8 il R REBE il g5 R
< = 5
- oz Z L
= =
B—
[IEETSRER) a1 0
EATRAIEER, 13700A 380
REENE - . j Digmanst LS
ERE0] 8 0 ”
Y3118/ NTd MJ/?
,
A0 — (NI HOLTAS) 0F0¥ONESIO
- 1ld HLIN DS
RN LIS 18/3NVD 3118 50 N
IS i mwﬂn
03 RO
+
Al + C I
FNVAD ,1 \\\\\\\\\\\\\\ 1”
Y IERS Exnl
35714 Wi Do o |4
Y 0 iEY - r o oy
L ,
I I
L— 3w VT ° ° 1S Hms
Tﬂ 4 o |1 ! NDLLINOI
N B B VL ol
diY 02
Wy 3010 5 j . oly
I
137010 e -
A WL
X WNIAL
EEEE g s B g 8 5 = L4
RN R R A =z = = = = z =z
S+I+8 1avisS '€
A+ X V+It+8d NS 2
NN SaL 8 NI
(01d) e} #DAYW,. LINIEID NOILISOd T TNIWAL
= HILNTD " S TININAL
BICTRERE! HOLIAS -
) s
N f f
ALY30 HLIK NADHS B

AVHD LY

-26-



© 1997-2007 EXMARK MFG. CO. INC. PART NO. 4500-113 Rev. A
INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM
STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER
STANDON

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489

Ak

MFG. CO.




